
CONSTRUCTION AND OPERATIONAL ACTIVITIES OF 
SEAWORK FISH PROCESSING, WALVIS BAY 

 
UPDATED ENVIRONMENTAL ASSESSMENT SCOPING REPORT 

 
 

 

Assessed by:  Assessed for: 

 

 

 

 October 2022  









EXECUTIVE SUMMARY 
Geo Pollution Technologies (Pty) Ltd was appointed by Seawork Fish Processors (Pty) Ltd to update 
their existing environmental impact assessment (EIA) for construction and operational activities at their 
existing fish processing facility in Ben Amathila Avenue, in the industrial area of Walvis Bay. The 
updated assessment aims at including the operations on the adjoining erven of Benguella Properties 
(Pty) Ltd and Omankete Seafood Processors (Pty) Ltd. The erven are 4672 (Seawork Fish Processors), 
[...]
freshwater effluent sump, from where it is discharged into ocean. The cooling towers are 
cleaned once every three months on a rotational basis. Cooling tower water is dosed with 
chemicals once a month to prevent bacterial growth. See Table 4-1 for a list of chemicals used 
for cooling water dosing. While some of these chemicals are toxic to aquatic environments in 
high concentrations, they are sufficiently diluted when added to the cooling towers, to not 
present any significant risks. 

 
Photo 4-7 Main plant compressor room 

 

  
Photo 4-8 Ice plant compressor room 

Page 6 of 84

Geo Pollution Technologies (Pty) LtdSeawork Fish Processors - Updated EIA & EMP -Oct 2022



  
Photo 4-9 Main plant cooling towers 

 

  
Photo 4-10 Compressor room economizer 

 
Table 4-1 List of chemicals which may be used in compressor rooms and cooling tower 

Product Brand Name Hazard Identification Type / Use 

Sudbak   Biocide & fungicide 

Sudkor 355 Irritant Corrosion & scale inhibitor 

MOBIL SHC CIBUS 32 HT Flammable Lubricant 

OKS 451 Flammable Lubricant 

OKS 470 None Lubricant 

OKS 471 Flammable Lubricant 

OKS 472 Toxic Lubricant 

Electrical cleaner 128 None Electrical cleaner 

Limex   Lime solvent 

Castrol ATF 11 multivehicle Harmful to aquatic life Transmission fluid 

Tekprol 131 degreaser Flammable, Toxic Degreaser 

Casrol Alpha SP 150 None Lubricant 

WD 40 Flammable, Harmful Lubricant 

Mechanical vacuum pump oil 
AV-30 

  Lubricant 

Compressor Bearing Lube   Lubricant 

Sudsperse CW   Bio-dispersant 

Castrol Aircol 299 None Lubricant 

Castrol Perfecto XEP 68 None Lubricant 

Suniso SL68 Irritant Lubricant 

SuperClean Corrosive Condenser cleaner 

Depositrol BL6501 Irritant Antiscalant, biocide 

Spectrus NX1164 
Corrosive, Harmful to 
aquatic life 

Water-based microbial control agent. 

Gargoyle Arctic Oil 300 Irritant Lubricant 

R507 Refrigerant gas Compressed gas Compressed gas 

R407C Refrigerant gas Compressed gas Compressed gas 

Mycom 68 Refrigeration Oil None Lubricant 

CCW 5 Closed cooling water 
treatment 

Harmful, Irritant Cooling water treatment 

Page 7 of 84

Geo Pollution Technologies (Pty) LtdSeawork Fish Processors - Updated EIA & EMP -Oct 2022



Product Brand Name Hazard Identification Type / Use 

Ammonia R717 Toxic, Flammable Compressed gas 

Refrigerant gas R22 None Compressed gas 

Refrigerant gas R404 None Compressed gas 

Refrigerant gas R417 None Compressed gas 

 Transformers and Consumer Fuel Installation 
Five oil cooled transformers are operated at Seawork, providing a combined supply of 
4,600 kVA. Three of the transformers are installed at the main plant and two at the ice plant.  

Main plant transformers: 

 Transformer one: 1,000 kVA rating, 878 litres transformer oil 
 Transformer two: 1,000 kVA rating, 878 litres transformer oil 
 Transformer three: 1,000 kVA rating, 1,450 litres transformer oil 

Ice plant list of transformers: 

 Transformer one: 800 kVA rating, 1,430 litres transformer oil 
 Transformer two: 800 kVA rating, 1,237 litres transformer oil 

The transformers use polychlorinated biphenyl (PCB) free transformer oil which is sampled 
and analysed annually. Any old transformer oil are and will be discarded as hazardous waste 
according to its material safety data sheet instructions. 

Seawork also operates a consumer fuel installation with a 650 m3 aboveground storage tank, 
situated in a bunded area. The infrastructure of the consumer fuel installation belongs to Puma 
Energy. It is used to supply ships docking at the quay with diesel. Fuel is reticulated to a pump 
station at the quay via an underground pipeline, from where it feeds three fixed bunker points. 
The installation has existing spill control infrastructure and was recently upgraded to comply 
with SANS regulations. 

  
Photo 4-11 Consumer fuel installation 

 

 
Photo 4-12 Transformer 

 Water Usage and Waste Water Disposal 
Seawork currently uses approximately 15,500 m³ potable water per month which is currently 
supplied from the Municipality of Walvis Bay (supplied by NamWater) (see Figure 4-3 for 
current water flow diagram). This volume is expected to increase to 17,000 m3 per month 
within the next two to three years. Seawork also has a seawater treatment plant with a permit 
to abstract 600 m³ seawater per day, issued by Ministry of Agriculture, Water and Forestry 
(Appendix A). Due to the high water consumption of the facility, Seawork proposes the 
construction of a seawater desalination plant, to alleviate pressures on the public water supply, 
as well as ensure a reliable supply of potable water to the facility. Water usage at the fish 
factory is mainly for processing, cooling purposes, washing, ice production and domestic use. 

Page 8 of 84

Geo Pollution Technologies (Pty) LtdSeawork Fish Processors - Updated EIA & EMP -Oct 2022



Seawater Treatment Plant 
Water from the seawater treatment plant is mainly used for processing of fish (cleaning, etc.) 
at the sorting and grading area. The plant has the capacity to deliver 12 m3 treated seawater 
per hour, with the current seawater consumption being around 217 m3 per day. Water extracted 
from the ocean goes to a flocculation tank and then to the dissolved air flotation (DAF) plant 
to remove solids. The water then passes through a settling tank to a sand filter before being 
stored in storage tanks where it is treated with chlorine dioxide (ClO2) (Figure 4-2). Scum 
resulting from flocculation and DAF treatment, as well as backwash from the sand filter, is 
diverted to the freshwater effluent sump for treatment prior to disposal in the ocean.  

 

  
Photo 4-13 Current DAF tanks (seawater 

treatment) 

 

  
Photo 4-14 Current seawater intake point 

Page 9 of 84

Geo Pollution Technologies (Pty) LtdSeawork Fish Processors - Updated EIA & EMP -Oct 2022



 
Figure 4-2 Seawater treatment process flow diagram 

Page 10 of 84

Geo Pollution Technologies (Pty) LtdSeawork Fish Processors - Updated EIA & EMP -Oct 2022



 
Figure 4-3 Current water flow diagram 

Page 11 of 84

Geo Pollution Technologies (Pty) LtdSeawork Fish Processors - Updated EIA & EMP -Oct 2022



Desalination Plant 
Seawork Fish Processors and its subsidiaries, Omankete Seafood Processors and Benguella 
Properties, are bulk users of potable fresh water, supplied by the Municipality of Walvis Bay. 
Currently, Seawork together with Benguella Properties and Omankete, uses approximately 
19,300 m3 of potable water per month. This volume is expected to increase with approximately 
6,000 m3/month, to 25,300 m3/month, over the next two to three years. The Proponent 
proposes to construct a reverse osmosis seawater desalination plant during this period to 
augment potable water supply. The plant will have an estimated production capacity, of high 
quality fresh water, of 450 m3/day or 10,000 m3/month. The balance of the potable water needs 
will continue to be supplied by the municipality. The plant will also produce treated seawater, 
alternatively desalinated seawater, for use in the sorting and grading areas and replace the 
current seawater treatment plant. Desalinated seawater will also be directed towards the 
evaporative condensers (cooling towers) where high values of Sulphates and Phosphates are 
found in the run-off effluent water.  

Raw seawater will be sourced directly from the ocean or alternatively from a series of shallow 
onshore extraction points (boreholes) drilled approximately 100 meters from the shoreline and 
at a depth of about 11 meters below ground level. This is to ensure that the quality of the raw 
seawater subtracted remains constant, and not directly impacted by bacteria, algae or any other 
pollution in the harbour.  

Application has to be made to expand the volume of seawater abstraction cited in the current 
abstraction permit (No. 11202) from a maximum of 600 m3/day to 1,850 m3/day. The seawater 
will be abstracted in service of the proposed desalination plant when running at full production 
of 450 m3/day and for treated seawater production. It is anticipated that on average 330 m3/day 
of desalinated fresh water will be produced, allowing for maintenance and repairs and other 
stoppages. It is estimated that brine disposal will be at a rate of 675 m3/day at maximum 
production and be diluted with 60% fresh water (desalinated and Municipal ) released from 
the freshwater effluent disposal systems of the processing facilities. 

The plant design is based on feed water with a total dissolved solids concentration of around 
42,000 mg/l (see Figure 4-5 for proposed plant layout). It is proposed that seawater for 
desalination purposes will undergo flocculation and DAF treatment to remove larger solids 
prior to pre-filtration where finer solids such as sand and clay particles are removed. The water 
then undergoes bag filtration and chemical dosing before being purified by means of reverse 
osmosis, a process where the water is forced through a semi-permeable membrane. This step 
removes the salt and other impurities from the water. The by-product of reverse osmosis is 
brine with an estimated total dissolved solids concentration of ± 69,000mg/l to 75,000 mg/l 
which will be diluted by freshwater effluent from the factory processing plant, prior to being 
pumped back into the ocean. The freshwater effluent is estimated to be 60% of the total 
freshwater produced by the desalination plant. The desalinated water will be chlorinated and 
then passed through a hardener column (CaCO3) to condition the water before being ready for 
use as potable water. Water from the desalination plant will be stored in two 1,000 m3 
freshwater reservoirs. It will be used for purposes such as fish processing in the factory, 
cleaning, cold storage evaporators (cooling towers), ice production, ship water supply, rinsing 
and washing and domestic use (Figure 4-4).  

Table 4-2 Proposed list of chemicals that may be used at the desalination plant 
Product Brand Name Hazard Identification Type 

Soduim  hypochlorite Corrosive, toxic Water disinfectant 

Hydrochloric acid Corrosive, irritant Acid 

Ultrafloc blend U3500 Irritant Flocculant 

Hydrex 4102 Irritant Antiscalant 

Sodium metabisulphite Irritant Chlorine removal 

Ferric chloride solution Harmful Coagulant 

Page 12 of 84

Geo Pollution Technologies (Pty) LtdSeawork Fish Processors - Updated EIA & EMP -Oct 2022



Ethylenediaminetetraacetic 
acid 

Irritant, environmental pollutant Foulant / Sulfate remover 

Sodium Tri Poly Phosphate 
(STPP) 

Irritant Foulant / Sulfate remover 

Sodium Hydroxide solution Harmful Alkali 

Acetone Harmful Organic solvent 

DPD free chlorine reagent Irritant Laboratory reagent 

Sodium Hypochlorite (NaOCl) Corrosive, toxic, irritant Disinfectant 

Page 13 of 84

Geo Pollution Technologies (Pty) LtdSeawork Fish Processors - Updated EIA & EMP -Oct 2022



 
Figure 4-4 Proposed water flow diagram 

Page 14 of 84

Geo Pollution Technologies (Pty) LtdSeawork Fish Processors - Updated EIA & EMP -Oct 2022



 
Figure 4-5 Proposed desalination plant layout 

Page 15 of 84

Geo Pollution Technologies (Pty) LtdSeawork Fish Processors - Updated EIA & EMP -Oct 2022



Wastewater Treatment  
Two water streams are discharged into the ocean, namely freshwater effluent and seawater 
effluent.  

The freshwater effluent contains a combination of seawater treatment backwash and scum, 
overflow bleed-off water from the ice plant cooling towers and fish processing area, and wash 
water from the bin washing area. Current volumes range between 310 m3/day and 350 m3/day. 
Brine from the desalination plant will also form part of this stream, to ensure salt 
concentrations are diluted prior to discharge (Figure 4-3 and Figure 4-4). Freshwater effluent 
from the plant currently has total dissolved solids concentration ranging around 900 mg/l to 
2,000 mg/l. Brine volumes are estimated to be 675 m3/day (maximum) during full production 
with an estimated total dissolved solids concentration of between 69,000 and 75,000 mg/l 
before dilution with fresh water effluent as mentioned before. Up to 60% of the freshwater 
effluent produced will be returned with the brine effluent to ensure the high total dissolved 
solids of the brine is effectively diluted. 

All freshwater effluent is diverted to a sump for treatment. Here, solids are allowed to settle 
and floating debris are removed before the water is pumped through a 3 mm rotating solid 
screen. The rotating screen then removes all remaining solids larger than 3 mm. The treated 
effluent then goes to an inspection sump, from where it is diverted to the ocean. All fish offal 
removed in this process is collected for fishmeal production by an external company. 

Effluent water from the seawater stream contains treated seawater used in the sorting and 
grading area (Figure 4-3 and Figure 4-4). Effluent water from this section is filtered using a 
screw screen. The screw screen separates the organic materials (solids) from the effluent water 
prior to discharge in the ocean. The solids extracted from the effluent are collected in skips 
and transported to a contractor for the production of fishmeal.  

The Proponent has an existing a wastewater (effluent) discharge permit (Appendix B). 
Effluent water is analysed bi-annually as per typical effluent discharge permit conditions, 
which may include the following: 

 Chemical Oxygen Demand (COD) 
 Biological Oxygen Demand (BOD) 
 Free and Saline Ammonia (N) 
 Fats, Oil and Grease (FOG) 
 Total Kjedahl Nitrogen 
 Total Suspended Solids (SS) 
 Total Dissolved Solids (TDS) 
 Dissolved Oxygen 
 Absorbed Oxygen 
 Typical Faecal Coliforms 
 Sulphide 
 Phosphates 
 Nitrates 
 Redox Potential 
 Conductivity 
 Turbidity 
 pH 

All other wastewater, such as water generated from the ablutions, wash water within the 
factory and cooling towers, are disposed of in the municipal sewer systems, or collected by 
contractors if hazardous substances are potentially present. 

 Employment 
Seawork employs 1,687 permanent employees in various sectors of the operations. This 
includes factory operations, fishing vessels and office staff. In addition about 239 temporary 

Page 16 of 84

Geo Pollution Technologies (Pty) LtdSeawork Fish Processors - Updated EIA & EMP -Oct 2022



workers who are full-time employed. Services from a number of contractors are also utilized, 
generating more indirect employment opportunities.  

 Waste Handling 
Seawork has an allocated waste handling area on site, where Rent-A-Drum sorts and collects 
waste. Recyclable waste is sorted and collected for recycling purposes. Solid waste and 
liquids, as well as potentially hazardous waste, are also collected by Rent-A-Drum for 
disposal. Plastic and packaging waste are collected in wheelie bins and black refuse bags, all 
recyclables are then moved to a cage at a designated area, to ensure no litter can be blown 
away by wind, prior to collection for recycling. All other waste is stored in a molok waste 
receptacle. The waste receptacle is water proof (spill proof) and extends to 3 mbs which allows 
you to store more waste with a smaller footprint. This also improves aesthetic appearance and 
reduces odours. Waste is monitored daily and collected when needed. All biological waste, 
such as those produced in the clinic (see section 4.1.9) is collected and disposed of according 
to regulations and industry accepted standards. 

 Auxiliary Operations 
Seawork operates a fish shop on the premises, where fresh fish products from the factory, as 
well as imported products are sold to the public. 

An on-site clinic which conducts eye tests, hearing tests, pre-placement and routine screenings 
and medical checks on food handlers is present on site. It provides general medical services 
and provides onsite treatment for employees injured while on duty. The clinic further offers a 
full range of services aimed at providing education and support to employees with regards to 